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L d B T4 E-BOX-48100R 51.2V 100Ah 5. 12kWh
o 4 AR Chinese
Name of Sample | & 5 Lithium inn Battery Pack E-BOX-18100R 5.2V 100Ah 5. 12kWh
English
BT 1121060364
Sample No.
B 4 s hED T RHETT PR A
SR
Consignor DLG (Shanghai) Electronic Technology Co., LTD
4 )”L $4i b e LR R A A
Manufacturer DLG (Shanghai) Electronic Technology Co., LTD
sl =53 Wetrke Gl FhReET= D
A
ﬁ@if% ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Test method Section 38.3
H At BEAE CUR AT
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
Criterion Section 38.3
oA ; i
A#W e B 4hdshse sl
ppearance White Metal shell 4’/} {'5%/ 4
: x5 Ao s 7 i ST/
Ao fkse B Y 9021-06-18 HRALE B B 2021-06-25 ~ 2021-08-10 /. 92?\ .
Accepted Date Test Date R
T 5 - : . i jun! =%
. RN VR S 1 B 11 R W 00 s o P W o e o L1 1) 1 ==
A3 H Altitude simulation, Thermal test,Vibration, Shock, External short \:';_ A g/"
Test ltems cirecuit, Crush, Overcharge, Forced discharge x %&7{/ q{ﬁ
b
AR, BRI S E GABRAERHE T ST/SG/AC. 10/11/Rev. 7 38, 3brERER
The sample has passed the test items of UN Manual of Tests and Criteria
BREL SISO 10711 e T Section 38,8 0 O
Conclusion
A7 H B (Date)
s ) 45 f i A 2l Rechargeable Lithium Battery. /
HiE
Comment
EZ iR VLR /
Consignor
Aidress Post Code

Broft ,?/ @ CE7A ng’? %) ﬂﬁ

Approver: - Checker: Compiler:

RE

Title: i I (Vice chief engineer)
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W) ‘;'nl dy 1‘\“ )‘E‘ J“-\‘ \'-!" 2 . . o
s A B & AR *T/&%T('XJ{‘T/&%#\T Foom 4k AI 4 £ix
Name of Test Standard requirement or The X )
No. tems Slanss Nunibersf Staridard Test Result | Conclusion | Remark
AT LB AT
2 v B OST/SU/AC. 10/11/Rev. 7 38,3 1UueT
A ) :IJ{ §1,f§(!, \C. .:”f_”_' !\L\].r‘_.ﬂﬁ.i—‘jﬁﬂ.}ull _,‘mbpil.é.\ P i
1 Altitud N Manual of Tests and Criveria See Appendix 1 -1 /
1tude ST/SGAAC. 10/11/Rev. 7 Seetion 38,3 Test 11 e
simulation Passed
e Gt sl F
3 WEE ST/SGAAC 10711 /Rev. 7 28,4 iR36T2 L 2
et : R WL 2
2 HEY UN Manual ol Tests and Criteria See A 1ix 2 A{*%
Thermal test —|sr/sa/aC. 10/11/Rev. 7 Section 38.3 Test T2 |0 0 o0 P;;se d /
WCA I RS AR
= My ST/SGAAC. 10711/ mv.? SRR W 2 3
=zh oL SN <3 ,
3 . . UN Manual of Tests and Criteria Sep Avpeiidis 3 /B-f.ri /
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38,3 Test Ta |00 PRENGLX Nl '
Passed
AT IF Gl ksl T
y HEY ST/SG/AC L0711 Rev. T 38,3 T4 WL e 4
4 i UN Manual of Tests and Critevia S A;Demﬁx i g e
Shock ST/SGAAC. 10/ L /Rev. 7 Sectinn 38,3 Test T4 Passed
B ClaE AR e T
1 ¥ STASG/AC. 10/11 /Rev. 7 38,3 34GTH WP 5
SMERS ] o e 5
5 UN Manual of Tests and Criteria Sag J dix 5 {\I'T}ﬁ' /
External short [gy/sa/ac 10/11/Rev. 7 Section 28,2 Test i Passed
circuit T.5 o
B 3 TokRET
PrHE Y ST/SG/AC. L0/11/Rev. 7 38, 3 wli6Te W 6
6 : UN Manual of Tests and Criteria See Appendix 6 &4 /
Crush T:t‘{_s::;,-\t 10/11/Rev. 7 Section 383 Test Phagan
0
AT CRga e _
e WY ST/SG/AC 10711/ Rev. 7 38, H‘i'ltijﬂtl"i %lll‘ﬁﬁ;)’g 7 . s ,
7 UN Manual of Tests and Criteria See Appendix 7 e lé. /
Overcharge ST/SG/AC. 10/11/Rev. T Section 38,2 Test Passed
T.7 i
WY b Al T
MY ST/SG/AC. 10711 /Rev. 7 28,3 iRET8 W 8
8 gﬁfﬁuﬁi‘iﬁ UN Manual of Tests and Criteria See Appendix 8 {‘;-{ﬁ. /
Forced discharge [sy/su/ac. 10/11/Rev. 7 Section 28,2 Test —
T. 8
omIEZ S S _ FREEAIE :20'C-26°C FRBER I /%
Test Environment Ambient temperature:20°C—-25C ;Ambient humidity:/%
Condition
e B f
" Test Item
SRR e o
54 Al
Subcontracted Test A OLEE / [ %0 /
Condition Subcontracted | Name Post Code
Laboratory b, bk / W, 1% /
Address Tel
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A% | WA B AR |

No. Name of Test ltems Altitude simulation

Sl AL . g /T\ :
M5 He Sk A RIEAT Before RI)E After ARk AT
By \=4 hd .
R Sample Status & T 3%, 5 b 2 Jr#4w, JE | Mass Loss | Residual £ -3
Sample Mass ocv Mass ocvy ocvV Other

No. Ig Y Ig AY, 1% 1% Event

ICYCHE = 7aL

001 | il | 9737 53.34 | 49737 | 53.34 0.00 | 100,00 | ©
00 | e 49724 53. 36 49724 53. 36 0. 00 100.00 | ©
003 | pocemesl | 49689 | 53.87 | 49689 | 53.87 0.00 | 100.00 | ©
004 | joiiwmEil o | 49728 53.36 | 49728 53. 36 0. 00 100.00 | O

T r't‘his space intentionally

lelt hlank

ke L-R V-RAL DR R-mkEL PR K 0-RiiR. LR, FfdiR, FBk . TAK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i 9 R A AR | AR
No. Name of Test ltems Thermal test
X ISAT Befor X 4 ter I
A B I L RIS Alter | g a5 | A SEe
Y Sample Status RE | FHBE Mz FF#4, /& | Mass Loss| Residual | TLE
Sample Mass ocv Mass ocvV oCVv | Other
No. /g v /g IV 1% 1% Event
001 | goleislsn | 49737 | 53.24 | 49737 | 5297 0,00 | 99.31 | o
002 | ookl o | 49724 53. 36 49724 52. 99 0. 00 99.31 | o
003 | pacmesl | 49689 53.87 | 49689 | 53.49 0. 00 99.29 | ©
004 gl i 49728 53. 36 49728 52. 98 0. 00 99.29 | o

250YC Fully charged

This space intentionally
lel't hlank

~

U Rl

Lai: LR V-RA DBk R PRk 0-RAR. RRA. M4, RaA. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i) 3 AR B LA | s
No. Name of Test Items | Vibration
e l.\.—“ ) s 4\_ ” .
PERA Faak A RAE A Before I /E After ek | #lAdE| Ha
Y5 Sample Status Vi a T m| BE FF 341, R | Mass Loss | Residual | JL5&
Sample Mass oCcv Mass ocv ocv Other
No. /g A% /g A% 1% /% Event
001 | geemtml | 49737 | 52.97 19737 52. 89 0. 00 99. 85 0
002 | bl | 49724 | 52,99 49724 52. 91 0. 00 99. 85 0
003 | joceEEAl o 49689 | 5349 | 49689 | 53.40 0.00 | 99.83 | o
004 |, lo0etRE | 49728 | 5298 | 49728 | 52.91 0.00 | 99.87 0
LT 4T Ihis space intentionally

lert hlank

Hik: LR V-IRA DR R-BEL F-ROK O-Aik. RiRA. AR, REE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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5 ) RadE LA | b
No. Name of Test Items Shock
S\ A X 1A
35 AT Before RIE S After o
T T KIS AR | g ik | 140 | o
P Sample St;;ucs e | FFHswE| BE I o9& d, B | Mass Loss | Residual W5
Sample " Mass ocV Mass ocv ocv | Other
No lg A% g Y Y% /% Event
001 | ol | ag73r | 5289 | 49737 | 5282 0. 00 99.87 | o
002 | yext Totnn s | 49724 | 52,91 49724 | 5286 0. 00 99.91 | o
003 | ol 1 ave89 | 53.40 49689 | 53.34 0. 00 99.89 | o
004 gk 19728 | 52.91 19728 | 52.85 0. 00 99.89 | ©

This space intentional ly
lelt hlank

Sk LR V-IRA DR R-REL P-R K 0-Riil. LRA. Mk, Tail. TRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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% . LT T
S, ) Wiment Test lems External short circuit
¥ o EL 3 0§
B s kA o A R EYR RS
Sample No. Sample Status ax. Exter n;tC emperature Other Event
1CYCHE A e L e :
001 ICYC Fully charged a6.3 o
. 1CYC5E4S 7L :
002 ICYC Fully charged 06.7 J
p 26CYCTE A At B
003 85CYC Fully charged B8 °
E OV A -
004 25CYCHE Ao 55.3 O

25CYC Fully charged

LAUF 21

This space intentionally left
blank

&k DMRAR R-#EL FROK 0-Rffdk. RAK. R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 walmE LM | HE
No. Name of Test Items Crush
¥ oo 2 5 og
St H kA b R 3R 5 H IS
. Max. External Temperature i i
Sample No. Sample Status C Other Event
1CYC 50% 7 o
009 1CYC 50% Capacity 19.4 O
10YC 30% it g 7
010 10YC 50% Capacity 19.17 0
1CYC a0%7 -
011 16YC 50% Capacity 19.5 0
; 1CYC 30%%% i : .
L 1CYC 50% Capacity 151 ()
; LCYE B0K%7ES: o 6
013 1CYC 50% Capacity 19.8 =
250YC 50%ZEHE i i
014 25CYC H0% Capacity 19.2 0
25CYC 50%%: o
015 25CYC 50% Capacity 19.4 0
i 25CYC 50%7% 5 0
016 25CYC 50% Capacity 19.7 9
25CYC 50% 7
017 26CYC H0% Capacity 19. 8 0
250VC 50T 0
018 25CYC 50% Capacity 19.4 0
LR 241 This space intentionally left
N =

blank

Hix: DR FAK O-RMk. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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B : BRMFE LA | A
No. Name of Test ltems Overcharge
s Mk & IR
Sample No. Sample Status Other Event
L I(Y(I‘C]Y"Eﬁ\i\jlzggcﬂd Q
006 X Pty chavged a
007 J5CYC Folly eharged 0
008 25CYC Pty dharged 8
B This space intentionally left blan'

&k D-fR4R P-AL K O-RfRR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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No. Name of Test [tems Forced discharge
Bt H ks .
Sample No. Sample Status N
Other Event
1CYCHE ARl
019 1CYC Fully discharged 0
: 1CYCHEA I
020 ICYC Fully discharged 0
021 1CYCHE4: il
1CYC Fully discharged @
- 1CYCHE A
022 1CYC Fully discharged 0
" 1CYCSE 4T
023 1CYC Fully discharged 0
LOYCSE A Al
024 ICYC Fully discharged O
LCYCHE 4Tl
025 1CYC Fully discharged O
LCYCHE ATk
026 I8¢ Fully dischaigad 0
. 1CYCHE A2 i H, i
027 1CYC Pully discharged O
10YC52 & Il
028 1CYC Fully discharged 0
25CYCHEA i el
029 95CYC Fully discharged 0
) 25CYCHE AL
030 95CYC Fully discharged 0
031 25CYCHE AL
< 25CYC Fully discharged O
, 25CYCHE A>T HL
032 25CYC Fully discharged 0
033 25CYCHeAnlitrh
25CYC Fully discharged 0o
25CYCHE DR HL
034 95CYE Fully discharged 0
035 25CYCHE 41
25CYC Fully discharged 0
36 25CYCHE 4 i1l
* 25CYC Fully discharged 0
037 2BCYCHEA RO
: 25CYC Fully discharged 0
038 25CYCoE 4L
25CYC Fully discharged 0

iE: D-RAR F-ARK O-Affik. LAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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